% CREALITY

Ender 3D Printer User Manual
SDITEN#N{E AP

Ender-3 V2




Content 8z

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us by phone number or e-mail address provided at
the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the TF Card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

SHABIR =R
RABI B (B QIR = 4ER07 fho N T ISR S (8, BB Z Al (F AR 312 AR

B, FRIR IR BEE T TIRF.

B = LEFIPARS L E N SR B MR BIAR S  E BT PEILIBE AR, B
WBRPERPTIRMAYEBIE. B S A TR R,

AT BB BRI B9 d, EIERT UM LU T A IREUR & IR ERIIR
FEHUE AR : IRE] LAFE TF-R R EIAE X e A BR e AR 4T
AUIR=EE M www.cxsw3d.com (R LIEFRAUER =4S M3 HABKIEE M SRR 75 2.
REBRIEIRERAFED) .

Notes
{EATA

Product introduction

REEN
Spare parts
TEHER

Assemble the 3D printer

4R 3DFTEN,

Use the 3D printer

£ FI3DFTENHL

Start printing
BIRFTED

Wire connection
FRRRIRL

Trouble shooting
HIEHG1E



NOTES #maum

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4 Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.

LIBNEREAEAIRAT R B RN T ERER AN, BRERNEINSHENV K,

2 BEDR AR ERE Z I IR RS IRMHE, BB AR E B [AR. D ErIFIER;

SVRDRFTEMNURBEEIREIIR A S E Bt N RERIFREA, MR ENIITENRE;

A4 BRI SIEFFEM, LIRS R BTt K ZE A8 3T

SRR ELIETERAMT REREANE, BFEAAIHR BIRE, BREAFRETH AL = FLIEE;

6. IE7NTEFT ENHL LA EBT R ARRSIE LUK ALK, LR LE ISR 215, B A S HE;

TORDERIEN SR ME FE SRS, LB AT shEb sy A S BHER BN EMTIEEE;

8 IEFTENE R E R F Ak R R BB TRk ERFEMBIE T8, BB/ B A FAREL, LRI 25;

O B AR, ERERTERIRR T, BT RTINS EE, RERSHERFTEN L SH EHRY);

10\ FIRTEL0S LUTBY) LE, B DTERB AR KR ENIBER MEREH, UREHASHE;

1L AHIRE R2RIPHHL BEDEATUIRS T Fa RS shBEA R FTENT aiie, TR E S Bohkf B RIRR;

12\ ERENETRET N RS EPMEM AN ERIHMEER AN, 18 TR SR, TR ERRE BT NERIRET N RS RSN ES.
BRI EBVERIF RmE o



Product introduction

NN
BEEN

1 XE-axis kit XEX£E 1

2 X-axis limit switch X$#PRAIFF =

3 Print platform $TED*FE &

4 Y-axis tensioner Y3k 288

5 Toolbox TR&

6 Nozzle kit BikEH

7 Material rack and spool holder 128 Ko} &
8 Z-axis passive block ZEi#EnR

9 X-axis tensioner X343k 83
10 Screen BRRE

11 Knob switch KesAFF %

12 Machine base #|83/EE

13 Power supply iR

14 Voltage regulator BBEETIRY
15 Y-axis limit switch Y4BRALFF %
16 Y-axis motor YA EB#]

17 Indication knob $&RHEH

18 E-axis motor E3EA

19 X-axis motor X$HEBHL

20 Coupling BX#h8s

21 Z-axis limit switch Z4PR{IFF %

22 Z-axis motor ZHiEBA

23 Power switch and socket HBEFF % HERE



Equipment parameters

RES

Basic Parameters A2

Model | S Ender-3 V2
Print size | AR~ 220*220*250mm
Forming technology | A ZU A FDM
Number of nozzle | Bik# 2 1

Layer thickness | {TENRE

0.1mm-0.4mm

Nozzle diameter | IBEE R

Standard | 7B 0.4mm

XY axis precision | ¥5 +02mm
Filament |4TENATEL ®1.75mm PLA
File format | #5180 STL/OBJ/AMF

Working mode | TEN/5 =

Memory card offline printing or online printing |7 &Rt T ENSKEXANFTEN

Compatible slicing software | PIZRA ) E 4

3D Creator Slicer, Repetier-Host, Cura, Simplify3D | I8 =417 5 24 Repetier-Host. Cura. Sirnplify3D

Power specification | B8R

Input | %\ :AC 115/230V 50/60Hz Output | ¥t :DC 24V

Total power | BIhZE 350w
Hotbed temperature | AFREE <100°C
Nozzle temperature | &R E <250°C
Resume printing function | BTEB£:4T Yes| &
Filament sensor | #rH& No | R #¥
Dual z-axis screws | W Z3HL£+F No | Rz 5
Language switch | & t)ift English | 32

Computer operating system| EBRRE RS

Windows XP/Vista/7/10/MAC/Linux

Print speed | ¥TENIRE

<180mm/s, 30-60mm/s normally | <180mm/s,iE & #930-60mm/s




Spare parts
TEEEES

o Printer base x 1 e Display kit x 1 e Nozzle kit x 1 o Z-axis passive block x 1
REEA M BRRAN KB ZHhENR

=
©
X-axis tensioner x 1 e Z-axis motor kit x 1 Z-axis limit switch kit x 1 XE axis kit x 1
Xihak 228 ZHER AR ZHAPRALFF AR XEFhER
¢ Y 4
e Z-axis profile(left) x 1 @ Z-axis profile(right) x 1 @ Gantry profile x 1 @ X-axis profile x 1 T-type screw x 1

A (F)

ZhEiE () pANE Nnkiy v

X§hELHE TRIZHF



Spare parts
TS

Material rack x 1
R

N

Metal blade x 1

=R
: el @ Storage card and card
reader x 1
D FiERAIRRE

Blue line claw x 2

Eagk

M5T nuts x2
M5 TRUZ &

@ Indication knob x 1
izl

7
S

cve

~ Accessory tool list Bt TRES

Material pipe and nut x 1 2020 profile cover x 2

KEREREIRIES 2020844 &
@ Diagonal pliers x 1 , Cable tie x 1
Bk / 1

——
@ Pneumatic joint x2 @ Power cable x 1 —
SantEsk iR wi..lv’_- =

@@

@ Hexagon socket countersunk @
head screw M4X18 x 2

Hexagon socket flat round
head screw M5X8 x 2

M7 ATFEKIBEIM5X8 PRI ALK IRETMAX18
@ Hexagon socket head spring Wasﬁ Hexagon socket flat round
combination screw M5X45 x 5 head spring washer combi- @
A7 A B K IR S IRET nation screw M4X16 x 5
M5X45 A7 AFEKRBASIRET
M4X16

& @ Hexagon socket countersunk @ Nozzle x 1
head screw (black ) M4X14 x 1 T

A7 ATIRIRET () M4X14

Synchronous belt x 1
BEZ:

Needle x 1
ptitay

Wrenches and
screwdrivers x 1

RFMERLT)

Hexagon socket head spring
washer combination screw
M5X25 x 5 7S A A Sk 58
BHABIREIMEX25

Filament x 1

i




1 Installation of Z-axis limit switch kit and Z-axis profiles
TRZIRAIF AL, ZHEM

Long &

o Printer base x 1
REEAA

Short 58

i

Install Z-axis limit switch
aligning with the profile.
RETHIRLIF X, SEMITT

e Z-axis profile(left) x @ Z-axis profile(right) x
5B (D) Z5hEIM ()

e

Step: Put the endstops sensor on Z-axis (left) like the picture above. Then use the four pieces screw
M5X45 to fix Z-axis with the base.

SR IBRERBLETZMEN () WLEE, BAFNSRARELEEASBITMEXAS 2 8 21E
REER M L,

0 Z-axis limit switch kit x 1 @ Hexagon socket head spring
ZHAPRAIFF XA washer combination screw

M5X45 x 4 R7<FEESKEE
HABEIMEXA5




Install Z-axis motor kit and t-type screw
BREZMEIAM. TR

@ T-type screw x 1
TRIHF

e Z-axis motor kit x 1
ZHhER M AR

Z

Hexagon socket countersunk
head screw M4x18 x 2
R7ETKIRETMAX18

Steps: Lock the T-shaped screw rod on the Z-axis motor component, and then use two M4X18 screws to
slightly lock the Z-axis motor component on the profile (as shown above)
SR BTELITHEEZMENAN L, AERATMAXIBEFZMENAMHNMEETREM E WLEER) .




Install pneumatic joint, XE-axis kit and synchronous belt
RESHIEL. XEWMALE. BEE

Put the synchronous belta
long this direction.

B TS R RS E

XE axis kit x 1 X-axis profile x 1
XERMATF XihEAE

Pneumatic joint x 1 @ Hexagon socket flat round

SEptEk head spring washer com-
bination screw M4X16 x 2
A7 AT EKERE SIRET

M4X16
T / Step: Tighten the tube connector by open end wrench. And fix the XE-axis kit with two pieces M4*16 screw. Put the
timing belt through the XE-axis kit with direction same as the picture.
Synchronous belt x 1 Open-end wrench x 1 FI]. E[EEANAFORFITE; BRBIMAXI6IRE], BXEMAHEEEREM L, BRSHTFIXEMANtCEIRRS
e AORF #7180 R,




Install Nozzle kit, Z-axis passive block

LERBELEM . ZHEENIR

Nozzle kit x 1
BEREH

Z-axis passive block x 1

ZHhIRENR

Z

Hexagon socket flat round head
spring washer combination screw

M4X16 x 1 7S FE K BAESIRET
M4X16

Steps: Put the synchronous belt into the profile along the v-wheel of the nozzle kit . When pushing it into the
middle, as shown in the figure; lock the z-axis passive block with one M4 X 16 screw.

SR BESFNEEMERAEBAEMNVIREH# M, R, N EET; B1FIMAX16E K EETIHZ
IR ENIR BT




5 Install X-axis Tensioner

LERXHK R 2R

c—

e X-axis tensioner x 1
XEh3K 28

Z

@ Hexagon socket flat round head
spring washer combination screw
M4X16 x 1 7R TFEKEBATE
£TM4X16

z

Hexagon socket countersunk
head screw (black ) M4X14 x 1
R7SAITIKIRET (B) M4X14

BEEREE

Plastic thumb nuts %\@
e

Tensioner blockﬁﬁ;?ﬁ

SKERRIR

Installation diagram
RETRE

Diagram of complete installation
RETMTEE

X-axis tensioner

base X3k & EE

Tensioner block

SKERAR

The location of copper sleeve of synchronous belt

EHHRERNIE

Section diagram of synchronous belt moving El$#ELLIER=E

Steps: Insert the timing belt into the tensioner block, and put it into the X-axis tensioner together with the timing
belt, tighten it with a plastic hand screw nut, lock Z-axis passive block with one M4X16 screw, and then lock the
M4X14 screw.

FRBRESHENKENIR ERRS H—EEH XK AR, KRR FIPIR 87T B1UIMAX16IRE TR © B BT 241K
MR, AR EMAX14884T,




Install the z-axis moving kit and adjust the tightness of X-axis and
Y-axis tensioners wszuishas B, ViskEsneE

1

Tips: manually rotate the X-axis and Y-axis

S SLLLLLLLITED 2 tensioners to be the approprate tightness.

: Refer to A: the difference between the nut

: and the screw (protrusion) is 0-3mm. The
reference standard is to press the synchro-
nous belt with a little tension. Too loose or
tight belt will affect the printing effect, and
too tight belt will to break.Refer to B: nut
flush with screw.

1REE : FRhiEX. VioK R 2R TR B S IEMM R E,
ASZE 2B 5125] (M) $8Z0~3mm, BRI
FREERSHE—RKARSERE, D
FEERIFTENAR, B ErIRERERE
S ElT, BEE UEB S5BET T

Take the fifth step: assembled components
AGEE AL RFHA N

Front IE@E

Steps: Make the Z-axis moving kit insert the two ends of the Z-axis profile along V-wheel on both sides. As
shown in the figure above.The profile moves smoothly up and down along the Z-axis, and it will not fall
off by itself.

SR RIS oA, HETIAVI BN Z BTG (W0 LEFT) , AEZHEM £ TERDING, R8RSR,

Take the second step: assembled components
AAEE S BTG




7 Install the gantry profile,display kit

LREIERERM . ERREAN

f@

Gantry profilex 1
A ity

e Display kit x 1

ETRAMF

Hexagon socket head spring
washer combination screw
M5X25 x 4 PI7< I EIfE k5 A
HIBET M5X25

Connect the display cable
EERETRE

]

Steps: Install the profile of the gantry frame on the upper of the gantry frame with 4 M5X25 hexagon socket

head spring combination screws; firstly connect the display cable, then use the hex wrench to fix the 4 screws

on the left side of the display module with the machine, locked the screws as well.
HB B4 BN AR EEASIBEIMOX 258 21 152 ERMEETE I 150 Lk i B RLEELT, BANSA

RFR S RRAHEMATIR L SHEEPEANTT,




13

Install material rack, gantry cover and indication knob
RERR, BHE SR

Material rack x 1

% Material pipe and nut x 1
FERE R RS

2020 profile cover x 2
2020844 5

@ Hexagon socket flat round
head screw M5X8 x 2

M7 AT EKIRETM5X8

M5T nut x2
M5 THUZE

Steps: Put flat round head M5X8 and M5T screws into the material rack(as shown), place the spool holder on
the rack and fix on the profile with screws(as shown); Put the indication knob on the motor shaft and then
place the 2020 profile cover on both side.

SIS FEKIBEIMSXSRMSTRIEBRES KA E (N LER) , IBRRHRSRR LT EHRES, REEE TR
L QN EETR) SRR EEE N B, 32 LA AmIAm202084 &,

Indication knob x 1
izl




Wire connection sz

Connect X, E, Z-axis stepper motors according to the yellow label on the 6pin (4 wires) port  #£886pin (41R4) w0 L EBITEIRRIEEX. E. ZH#SH B
Connect X, Z-axis limit switches according to the yellow label on the 3pin (2wires) port  #2883pin (2iR%) Ix O L HE@IRSRTOEEX. Z4IR I %<
Plug in the power cord (as shown) and toggle the switch to turn on the power fEEEBRL (WREE) K x<iTFFER

Insert the Teflon tube into the

/ pneumatic connector (also insert
® © the blue wire clamp)

Q) © = = BEHRRERANSREIEL (BREA

® PR 2

D

@ Power cable x 1 Blue wire clipx 1
R4 EEgRx

Caution

@®Select the correct input voltage to match
your local mains (115/230V)

@®Damage can occur if voltage is set
incorrectly.

@ Connect the power cord and turn the
power switch to 1 to turn it on.

S=ilE) O IR IEFRR N BB E I TLE IR A A i B R
(115/230V)

b7 CUMBEERERER, THERBHMAIF,

2 © EIFHEIREFIGRIRA R IKE EEIATFAN,

0
4
3
I < Do not connect or disconnect the cables
/ ln Z-axis limit switch when the machine is powered on.
=7

X. E. Z-axis motor port

X E\ZBER O

ZHPRAIFF R S ERERAY, E)E R .

1
| - ! @ Z-axis motor port
! | ZiheaEn

X« Z-axis limit switch

XS ZHPRALFF X%



15

10| Bed Leveling #+Fa

Twist the coupling to raise the X axis
to the position as picture shown.
During the leveling process, please do
not touch the Teflon tube and nozzle
cable.

HIABEEEIRR, 75RIXHE;
Bz, AR LE R
IS Sk HF 2o




1. Move the nozzle near the top of the leveling nut. Screw the nut and adjust the distance between the nozzle and the printing platform. The distance is about 0.1mm.

(Thickness of a piece of A4 paper)

2. We can use a piece of A4 paper to assist in leveling, so that the nozzle can just scratch the A4 paper. Adjust the leveling nuts on the four sides in turn until you can feel

the slight resistance from the nozzle when pulling the A4 paper.
3. Test the distance between the nozzle and the print platform is enough or not. Repeat the above steps 1-2 times if necessary.

LSRR TEE LWL, T8RS, WTTENFanEE—EA THEERE, BEL80.1mm.
2. AR LR A —SRAARTEBNIAT, SEIEIERIGFREEAAR L EXIR. ORSERMINA L HETESMIET, REEREDITERIRIAAKE 4B 2R BRIV MBS,

3MHFaREEREEEE, NEVBAEE ERSEL-2R,

(—IKALREE)

The nozzle is too far away from the
platform, so the consumables can not
adhere to the platform.

BIEE T A KT, M EEMETES L.

<

@

The even filament adheres right on the
platform.
FEMPTHIEHIYS, NFWETE

O

The nozzle is too close to the platform,
the filaments are not extruded sufficien-
tly, and the nozzle is damaged to result
inplug. It s easy to scratch the printing
platform.

TS T 8 AGH, FEM BT R A2, B 455,
IERE K BMAHTENT &,

16



17

12 Preheat

FFR

VAN

Method 1 FiEL

Prepare

* Move

CREALITY

48 Disable stepper

Auto home

Preheat ABS

Y 24/0°C

(13 100%

Note: The Ul information is only for reference, the actual Ul may be different.

AR FRENESE, LERLUUINE,




Preheat
i

NN

Home

Control

Method 2

il ooo

F5iR2

il oo

Temparature

+

Note: The print preheating standard
is adjusted at the factory, PLA
preheating standard: nozzle
temperature 200 °, hot bed
temperature 60 °, ABS preheating
standard: nozzle temperature 240 °,
hot bed temperature 70 °.

If you need to adjust it due to
printing materials or other reasons,
you can adjust the parameters on
the interface home page control —
temperature = PLA / ABS preheat
setting.

ARCHTENTAS SR AR B
4%, PLATRAVITORE | IR 2 200°, 7R
JBEE60°, ABSTRFAR A | IR EE240°,
ARBETO0%

ERITEIME S H M RERERE, ]
LATESRE & DUEH—>BEE—~PLA/ABS




13 Load the filament

M

2. Press the extrusion spring and insert the filament until the nozzle along the extrusion. When
the temperature is up to the target temperature, the filament will come out of the nozzle,nozzle,

and complete loading the filament.

hang the filaments on the material rack. : : oy R, R A TR R B AR R, B IS EIEE AL e sz
A R LA, AR TERE | RAFTHRE, BEMABEF RIS ANEZBHAE, WREATIZE BITEN, I UBIIBRELABREM L, EH5EM.

1.When waiting for the temperature to rise, please

cTTTTTTTTEETTET TR I T T m A E I N .

. Replace the filament:

| 1.If no filament in the nozzle, cut the filament at the extruder, put the new filament into the tube, and until
| the filament arrives on the feeding tube.

| 2.If filament in the nozzle, heat up the nozzle to 185°+, draw out the filament, and then replace the filament
| according to step 1.

| 3.If replace the filament during the printing process,adjust the printing speed to 10%, and then replace the
| filament according to step 2.

1 SEIRFEM

1 1R ERIFFIATTED, FEFILHTH M EFEM BT, BIFEMEEREN, EEEMRENSHE AL,

1 20EBEITENRARHT , EERBUEMMET 185+, B ML, B2E L RIEMEM.

| 3HTENE 2R EIRFEM, IETENREIR B BT 910%, SRS BIFIRFEM .

For better printing, the end of filament is as shown
in the figure.
AT IRFFERLATEN, #EM BIR UGB R, INEFAT.

i




14 Start printing

ERITH]

> @

Creality Slicer

1. Double click to install the software. | K&

2. Double click to open the software. | {TFF %R

<
ta )
¥

DOCO00CO0C00000

Feirterama | CreaiyEnder3

& Ade Frintar

Machine Se

Pine

Friarar Settings
iz 220 m

e 220 mv

a1z 250 mv
741 plabe shape E
Driginax cerrar
et bed

5 code flavar

Start oot

Frinrhaad Setrings

®vin
win
X
BB

serey Halge

e of [ e

Erdl C-oode

'3 £E00, 0 YSCO 00 £30. 0
3 2200, 00 ¥BCD 00 240,00
w1 T RO 0 TR

G Ealatine particoatng
@ 3F FEND :Fakrazs o b
& 3r s

3. Select language—Next—Select your machine—>Next—Finish.

A '\
| ¥ rrealyio
B | & i
—r—y | % £
B | ©
o}
8
(o]
8
E—'f 1Ly I
ally IS
6 il by CRCLEET
| 3 Zrealy SREcan )
| e creiggendecs
LR

o EERTEL

| F Gode
y .03 #5003 2403
20 350,00 1505, 00 2400
|

TIEN &
M
FLG
2R
el
e
e

I Goode

31 Salative pasitozning |
0 B2 FATOC;Fakrack o kit

3RORIEIRIE S - Next—=>IEE I WA B - Next—Finish, SERIEE.

Creality Sheer

4.0pen Creality 3D slicer — Load (Read file) — Select file.

FIF IR =) /8 —Load GREXX ) ~EEX Mo

20



21

Start printing =x37E0

When printing for the first time, please level the platform first, otherwise it will easily cause nozzle damage, plug and scratch the printing platform.
ERATENRY, 1B 55T, TNE SIS M KR M. K, BIFITENITE S,

"%
>>
- B
5.Generate G-code, and save the gcode file to TF card. 6.Insert the TF card — press the knob — select the menu
45 G B> RERTFR — the file to be printed.
FATF R TR > S E S e > EITENM S

File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols. to the slicing software manual in the memory card!
XHEZFRAT FEEHF, TN FREMBITHAT S, BRI RIS, B NEERAT ARG A FM!




Start printing

ERITED
Print
{ |
Print Prepare
Control
FTEN

Printing

TEXT1.gcode

Vi
40%

Printing Tim

TEXT1.gcode
iy
40%

Sy FREE

22



23

Wiring connection

RS IRS

Controllable
an port

AEREBEO

X-axis motor port

X AEO

Y-axis motor port

YO

Z-axis motor port

ZHEAED

Extrusion motor port

BrieAEn

TF card slot

TFE#E

|

|

YT

|

Normal fan port
BAFXBEEO

Hotbed
wire port
FARLERO

Nozzle wire
port
kO

Pre-set port
O

X-axis limit
switch por
XERPRAIFF
*#0O

Y-axis limit
switch port
YHHPRAIFF
*#E0

Z-axis limit
switch port
ZHhIRAIFF
ESn)

Micro USB port
Micro USB#O

Screen port
ErREEO

BL-Touch optional port
BL-touch#i &0

Nozzle thermistor port
LSSt ezt )

Hotbed thermistor port
ARASERREZEO




Trouble shooting

Workflow Fault diagnosis Fault cause Fault handling

1. Wipe Storage-card

Filenaming Change the file name to English and
number format

N Storage-card I—' 2. Format Storage-card
3. Replace Storage-card

Otherdocumentsare

printednormally ornof 2.Using repair software to repair the model

=<

1. Move model position and slice again
Slicer |—*| b g

1. Reconnect circuit
haff l—»
e — | 2. Check by substitution

PR 1. Reconnect circuit
v |L|m|tSW|tch | 2. Check by substitution

N | Hotbed l—‘| 1. Reconnect circuit

Hotbedis

Thedisplay of
heated ornot

tempisnormalorno N —>| Thermistor|—0| 1. Reconnect circuit

Y

Heatthe q
eating tub ircui
nozzle N }" Ingtu 4—‘| 1. Reconnect circuit

Thenozzleis

edisplay of humidity
heated ornot B ;

isnormalornof

1. Reconnect circuit and lock the screws of
thermistor

1. Slice again

Printing when Dislocation
v 2. Adjusting the tension of synchronous belt

N—>| Thermistorl—‘
filament-push ornof

l_
l_
l_
l_
l_
l_
|_
-

Slicer\Sync-
hronousbelt
Y

1. Secure the screw on the top of the extursi-
on gear

N Filament-pus| N | Extrusion
orno | gear loose

Finish )N heEmotor

otatesorno

Y N
efilamentis
Y| Others

. 1. Remove surface defects of filaments
N | Filament | 2. Replace the filament

l_

N | E motor 1. Reconnect circuit
| 2. Check by substitution

l_

Process
result

Result feedback

Problem solved

Component damage, replace
continuously

Unknown malfunction, please
contact the after-sales

24



25

BFEEAE

TEREE WIS ERE detisd

1. B
2 WA WAFER
3. B E

FHoa

1. X BB REXHFER

1. BEnREUU B HER
2 EREERHEERE

. | 1. iR E . A
& | 2 RS

o GBeER o 1. IR, 455
EE—>| AT l——| B

I AR F———% 1. B

| mARE F———% 1. HEAK

2‘— —-| e |—>| 1. Fﬁﬂ%ﬂ% ARSI

1w A
|*’J’*/ REA T2 mEAsenE

E———*kﬁﬁ%%#————% 1. REHTH i ERTRZZ

7 T

] 1. AR R T
E"| #H I—’| 2. EipFEh

< [ 1. GEEH
& | T 2. EEIRE

LT

SRR

_’

BRI

RAMERRER



Due to the differences between different machine models, the physical objects and the final images can differThe
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

EERNIAE, NS ERREBMES, BEAZYE, SERRRYIHB=ZSRARASME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,Longhua District,Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E-mail: info@creality.com cs@creality.com

ARUNTH IR = SRR BRAE]

AT REXAOREERMTXER TWREE=11201. 112
NERUL: www.cxsw3d.com

fRS#LL: 400 6133 882

0755-8523 4565




